V/77:17,dbd;

EN410MP



EN410MP



PARTS LIST

ltem No  Type Part No Description Qty Unit
001 2 819W11-0 MAKITA LOGO LABEL 1 PC.
002 808723-2 CAUTION LABEL 1 PC.
003 424434-7 CAP 24 1 PC.
004 1 143825-0 GRIP PIPE COMPLETE 1 PC.
004 2 141Y02-8 GRIP PIPE COMPLETE 1 PC.
005 961003-8 RETAINING RING S-7 1 PC.
006 326754-4 SHAFT A 1 PC.
007 814A82-0 DATE CODE LABEL 1 PC.
008 962103-7 RETAINING RING R-24 1 PC.
009 961005-4 RETAINING RING S-9 1 PC.
010 210049-4 BALL BEARING 60922 1 PC.
011 227608-7 SPIRAL BEVEL GEAR 10 1 PC.
012 922241-7 HEX. SOCKET HEAD BOLT M5X25 1 PC.
013 922211-6 H.S.H.BOLT M5X12 WITH W 1 PC.
014 143833-1 GEAR HOUSING COMPLETE C 1 PC.
014 INC. 808W60-2 CAUTION LABEL 1 PC.
014 INC. 263002-9 RUBBER PIN 4 1 PC.
014 INC. Item No. 1 PC.
014 INC. 808W48-2 CAUTION LABEL 1 PC.
015 266818-1 HEX. SOCKET HEX. BOLT M8X8 1 PC.
016 915211-3 BINDING HEAD SCREW M5X12 4 PC.
017 454672-7 BLADE GUARD 1 PC.
018 210049-4 BALL BEARING 60927 1 PC.
019 326257-8 SPINDLE 1 PC.
020 227609-5 SPIRAL BEVEL GEAR 47 1 PC.
021 211067-5 BALL BEARING 620022 1 PC.
022 318972-8 BEARING HOUSING 1 PC.
023 265490-6 HEX. SOCKET HEAD BOLT M4X16 4 PC.
024 346658-4 PLATE 1 PC.
025 346251-4 CONNECTING ROD 1 PC.
026 332055-0 CRANK 1 PC.
027 346251-4 CONNECTING ROD 1 PC.
028 346256-4 HOLDER 1 PC.
029 922241-7 HEX. SOCKET HEAD BOLT M5X25 2 PC.
030 443159-4 SEAL 1 PC.
031 346658-4 PLATE 1 PC.
032 423457-2 GASKET 1

033 318973-6 UNDER COVER 1

November 19, 2025 Page 1 of 2



ltem No  Type
034

035

036

037

038

039

040

041

042

044

045 1
045 1-2
045 2
045 2
AO01

A02

EO1

November 19, 2025

INC.

INC.

Part No

922126-7
332058-4
264089-4
346665-7
725187-4
3132111
725187-4
346665-7
266824-6
266075-1
197768-8

197763-8

454279-9

782223-9
818M21-4

Description

HEX. SOCKET HEAD BOLT M4X16
GUIDE BAR

HEX. LOCK NUT M6-10

PLATE

SHEAR BLADE

SLEEVE 5

SHEAR BLADE

PLATE

H.S. BUTTON HEAD BOLT M6X20
HEX. SOCKET HEAD BOLT M5X6
SHEAR BLADE ASSEMBLY SET ME
ltem 16,17,35-44

SHEAR BLADE ASSEMBLY SET MG
ltem 16,17,35-44

BLADE COVER

SOCKET WRENCH

CAUTION LABEL

Qty Unit
6
1
4

1 PC.

Page 2 of 2



	EN410MP_PAGE 1-2 (JUN2020 updated)
	EN410MP_PARTS LIST



